HYUNDAI

MILL TEST CERTIFICATE
Customer DUFERCO STEEL
o
P/0 No. 32201506C112 EN 10204(2004) TYPE 3.1 Certificate No. IH20150700675 — 8
Commodity H-BEAM Class Cert. No.
Specification CQETS%(?VEITQ Geninese; Date of Issue 2015-07-03
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(Note) (1) Ceq: (CE=C+Mn/6+Cr/5+V/5+Mo/5+Ni/15+Cu/15)

(2) Gauge length : 200 mm

(3) Yield Ratio = YP/TS

J. C. Ahn

General Manager of Q.A Team

WE HEREBY CERTIFY THAT THE MATERIAL HAS BEEN MADE AND TESTED IN ACCORDANCE WITH THE
ABOVE SPECIFICATION AND ALSO WITH THE REQUIREMENTS CALLED FOR THE ABOVE ORDER
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